

**PROJECT:** Product Check- P.O. No. 7001-95000

**PROJECT NO:** TL-8047

**CLIENT:** Kimmins Contracting Corporation

**DATE:** July 17, 2008

**SAMPLE LOCATION:** 53<sup>rd</sup> Street Processing Facility - Stockpile

**SAMPLE DESCRIPTION:** Granite Ballast

<u>Sieve Size</u>	<u>Percent Passing</u>
10"	100
6"	90
4"	87
3½"	80
3"	64
2½"	29
2"	8
1½"	1
1"	0
¾"	---

**DATE SAMPLED:** 7/11/08

**DATE TESTED:** 7/15/08

**REPORTS TO:**  
 Kimmins Contracting Corporation  
 Attn: Patrick Schools (3)



TEST LAB, INC.